Part

Description Number
Nut, 1/4 - 20 (6 Required Per Door Frame)..... S R SRR 121474
LB DO FBING . . svi .6 i vive wisanie wioise aeiiiie s imnisinsas s wiuiaceae s 511382
Screw, 1/4 - 20 x 1" (6 Required Per Door Frame) .........ce0e. eeee 121375
Left Load Door Assembly.............. T 512133
Wood Handle (Load Door) (1 Per Door) ..... IR o cvesses D116894
Washer (1 PerDoor) ....covevevunnnen SRR ceeses 120675
Screw, 10 =24 % 374 (1 Por DOOr) ccvovicrininn snen venawmemen v 121411
Gasket, Load Door (1 PerDOOMN) «.vvvevrinesroerasisnssssaseannsnns 511798
Right DOOr Frame.......ccceeicatcsccscccasctssscsssssnenransassce 511383
Retainer, GlIass (2 Per DOOI) cvuvvesrsnesssssansasnassnssaarssnssnns 511760
Screw, 10 - 24 x 1/4 (4 Required Per DoOor) .......ccvevevieiannnnans 120743
Gasket, Door Glass (Right and Left Sides) (2 Required Per Door) ..... 511853
Right Load Door Assembly ..... s e e R v 12132
Screen, Door Glass (1 Per DOOM) +.ccevevcescacnrssasccccsyms we .. 9512029
Gasket, Door Glass (Top and Bottom) (2 Required Per Doopl N\ . Yeeee 511852
GRS (1 PO DOOEY s s sv s smismemsy sosieslas s aiens 0D PO 510949
Bolt (2 Required Per DOOr)......ccceviinnneanas NS O 121564
Nut, 1/4 - 20 Hex (2 Required Per DOOT) v.cveueres@ernercensncnanas 121531
Knob, Blower Speed Control .....vveveserirresBonseccccnaes B 511640
Rocker Switch Assembly ...........c.coun.e. O, WP 1 SRR . 512124
BUBIING o0 v vasvipmievnee snssainn . . ST SRR 230555
Power Supply Cord .....cccccueaceacgs P, < 511862
Screw, #8 x 3/8 (2 Required) ....... P O A S — 120158
PRI SWIICH.. ..o s svivsnnosminna i N e iR SRR 510728
Housing, Blower Assembly....., s GF s vavswsnmmsmssevinviyenses ... X390241
Housing, Blower Assembly (LeftSide).......ccvuvinieiiiiiinnann. X390244
Biower Wheo! (CCW) ...... 6. ciciiicaisnsininsinnsnnuvessss 350090
IBOTOE o acirirnpwssonicascuzmimmon M Nsowstieris5en; e aasm o0 o b R R ST R AT SN SR i 511183
Gasket, Motor (2 Requwed) WK SROWNY =0 s vremvisvs onsim s set 070490
Blower Wheel (CW) 8. 6de e i e i iiiiieiiieeiiiiiinanannnsannnns 350089
Switch, Blower SpeedControl ..........ccovvvevnnnn . 511641
ASH PN ABSOITIIIN Do wvcuiae ainaninamas wna e o s sess enessessseees X511458
Screw, #10 xR Required) ....cccvvcivvinvcrrevecstestecsscnnes 121224

Washer (4 Required) . .... USROS e A 120759



Part
Description Number
Grommet (4 Required) ........covveen R o e e e 070241
Nut,1/4-20 (2 ReQUITEd) s cccveveciococcinnsassesssassssasasanss 121474
Screw, #10 - 24 x 1" (1 Required Per Door) ........c.ccoeuvees T 121615
Left Access Door Assembly .......icceiiviseiissiicsccinaavsveans X512130
Screw, 1/4-20x2" (2 ReQUIred) .....cccevvereccssscssscccacccsne 121262
FrontGraté ............ SRR A SRR S 511330
ST 1O~ X BIRs ovis0 00095 0m 0 was s e S RN A 121411
e N e B e e I T T S ot e 120675
Wood Handle, Air Control DOOr .. .c.ccvceevveansssscassasscsssacsses 511594
NUL 1/4 =20 (2 REQUINOH) oo v vnmivin ovvmwmmmamcain v eremesine 120083
Doar: Al COMIBL . vvmmreiiiie i e S s iR S e b X512131
Nameplate .....ccovcccacrccascsnnsccssccsssecssrssssvecosessssvsse 512115
Screw, 8 -32x3/8 (2 ROQUIFO) . cocecrovencaccvecrrscesccsaraane 121486
Bolt. 1/2-13x2 3/4 (2 Required).....cocevcevssscssscnsy LN s 11247
Knob, Air Control (2 Required) ......... R R soega N Y eone ITTLID
Hinge Pin, Air Control (2 Required) ........covvvveenanlie. Yiivinmns 511476
Ntk 172 ~ 1302 ROIE) . o+ 55 i cnsnennsovsivamns bihovemsinmwns 511147
Right Access Door Assembly ............ccocu p. T AR A X512082
Gasket, Air Control DOOT ...ovvvrvervincrrreeeas Ne s v s veesssr 511598
Handle, Shaker.....cooeeoisccsssssscsasee NN T 511799
i B P CRTTN A, B, PR 511351
Screw, 1/4 -20x 1" (2 Required) ..... .GaXN-rs-cressaccarcccssce 121375
Grate, Loft Side ..cqcivvvivvinissne g R S 511403
Grate, Center ......cceccenvvenven A Ny s R e e 511401
Grate, Right Side ............. P o T T T 511402
Firebrick (11 Required) ......... T T 511568
Fire SCreen .....ccorcsvea M) Do rnsssssisscansesssse S e 512128
Screw, #8 - 32 x 3/8 (4 Roquwed) ..... A R AR AR TR SR A 121614
Air Discharge Grille . . . A Y. ccccciaiiiiiciirentrserssrsactrossaes 511430
Hook, Fire Scroen (ZMMQOWNEd). .. .. cocssaneninnsaressnsaronanswms 512129
insulation, Sides{AEdQUIred) ......cccvevevrescsisscssssssccccnaens 511001
Insulation, TOP C N\ creersrrerscasansacssssehaserssassnssensess 511002
Fireplace Insert\Assembly (Firebox and Outer Jacket) ............... X512083

Finial (2 Required) ............. e e R S A Rl 511570





